



**TEST REPORT ON INITIAL SURFACE
ABSORPTION OF CONCRETE (ISAT)**

Method : BS 1881 Part 208

DATE: 19.03.2016

REF:

SAMPLE NO.: 158198- 1

TWO No.: 158198

REPORT NO.: R173843/16Rev.1

PROJECT : Various Project
SUPPLIER : Omnia Ventures
MANUFACTURER : SUBERTA-SUBER SISTEM
SAMPLE DESCRIPTION : Plastercoat
DATE SUBMITTED : 28.02.2016
DATE TESTED : 03.03.2016

RESULTS:

1. Date of Test	03.03.2016
2. Identification of Sample	Plastercoat CS-PC01
3. Age of Test	2 Hours
4. Condition prior to test	Satisfactory
5. Whether horizontal or vertical surface under test	Horizontal
6. Method of Scaling Cap.	0.01
7. ISAT Results ml/m ² /sec	
After 10 Minutes	0.00
After 30 Minutes	0.00

NOTE: No penetration occurred


NITIL K. SHRIVASTAVA
Material Laboratory Manager



Checked by: 
/MDLC

DISCLAIMER

The test reports / certificates issued by AAS are records of the actual test conducted on sample and the details submitted to us for testing and the results thereof.
The results are applicable only to those sample/s, which have been tested and do not apply to other sample/s even though declared to be identical.
Test report / certificate if reproduced, for any purpose commercial or otherwise, should be reproduced in full.
AAS shall not be liable for any changes in reported factual data due to any cause related to sample tested after the report / certificate, in respect of it, has been issued.
The results reported in the test report / certificates are valid only at the time of and under the stated conditions of the testing.
Measurements are traceable to National/International Standard.

Form No. AAS-08-QSRF-COP-311
Rev. 0

Page 1 of 1

INDEPENDENT TESTING LABORATORY

MINA SALMAN INDUSTRIAL AREA, P.O. BOX : 26577, MANAMA, KINGDOM OF BAHRAIN

TEL.: 17727450, FAX : 17727512, E-mail : info@alhotybahrain.com, Website : www.alhotybahrain.com